
10 TON HYDRAULIC

BODY REPAIR KIT

PARTS BREAKDOWN

NO.

1

2

3

4

5

6

7

8

9

10

11

12

13

14

15

16

17

DESCRPTION

metal storage cas

extension bar 1

extension bar 2

extension bar 3

extension bar 4

spreading wedge

serrated cap

"V" base 

cleft cap

rubber head

plunger toe

ram toe 

base plate

male connector

ram unit 

4ton pump unit 

hydraulic hose

QTY

1

1

1

1

1

1

1

1

1

1

1

1

1

1

1

1

1

2



SAFETY INSTRUCTIONS

3



PUMP AND RAM SAFETY INSTRUCTIONS

4



OPERATING INSTRUCTIONS

5



BLEEDING AIR FROM THE SYSTEM

6



10 TON HYDRAULIC

BODY REPAIR KIT

PARTS LIST

NO.

1

2

3

4

5

6

7

8

9

10

11

12

13

14

15

16

17

18

DESCRPTION

pump housing

filler

oil plug bolt

oil pipe member

O-ring

top hat

O-ring

reform screw

O-ring

ball valve

ball valve

spring

oil plug bolt

release valve part

nylon washer

O-ring

ring

clamping nut

QTY

1

1

1

1

1

1

1

1

1

1

2

1

1

1

1

1

1

1

NO.

19

20

21

22

23

24

25

26

27

28

29

30

31

32

33

34

35

36

37

38

DESCRPTION

O-ring

ring

piston

handle bracket

piston pin

bracket pin

cir clip

handle

handle grip

hose

coupling

dust cap

ball valve

spring plunger

spring

O-ring

screw

plastic cap

O-ring

washer

QTY

1

1

1

1

1

1

1

1

1

1

1

1

1

1

1

1

1

1

2

1

9



10 TON HYDRAULIC

BODY REPAIR KIT

PARTS LIST

NO.

1

2

3

4

5

6

7

8

9

10

11

12

13

14

15

16

17

18

19

20

DESCRPTION

cylinder 

retainer nut

protecting cap

spring

Nut

screw

cir clip

dust cap

washer

Y-ring

bushing

O-ring

ram

spacing ring

cir clip

protecting cap

screw

coupling ring

coupling bolt

ring

QTY

1

1

1

1

1

1

1

1

1

1

1

1

1

1

1

1

1

1

1

1

10



PARTS LIST

NO.

1

2

3

4

5

6

7

8

9

10

11

12

13

14

DESCRPTION

spring

cir clip

pivot pin

upper duck bill

lower duck bill

piston 

washer

Y-ring

O-ring

end cap

coupling ring

coupling bolt 

O-ring

dust cap

QTY

1

2

1

1

1

1

1

1

1

1

1

1

1

1

11



PARTS LIST

NO.

1

2

3

4

5

6

7

8

9

10

11

12

13

14

15

16

17

18

19

20

DESCRPTION

handle grip

handle

cir clip

handle bracket

bracket pin

piston pin

piston

Y-ring

spring

spring plunger

plastic cap

screw

O-ring

spring

spring plunger

ball valve

cir clip

Y-ring

seal

washer

QTY

1

1

1

1

1

1

1

1

1

1

2

2

2

1

1

2

1

1

1

1

NO.

21

22

23

24

25

26

27

28

29

30

31

32

33

34

35

36

37

38

39

40

DESCRPTION

oil pipe member

O-ring

oil plug bolt

O-ring

top hat

O-ring

reform screw

filler

pump housing

ball valve

O-ring

release valve part

ball valve

spring

oil plug bolt

coupling

dust cap

hose

oil plug bolt

screw

QTY

1

1

1

1

1

1

1

1

1

1

2

1

4

2

1

1

1

1

1

1

12



PARTS LIST

NO.

1

2

3

4

5

6

7

8

9

10

11

12

13

14

15

16

17

18

DESCRPTION

handle grip

handle

handle bracket

piston pin

bracket pin

cir clip

piston

ring

Y-ring

Y-ring

pump

O-ring

connecting rod

spring washer

washer

dust cap

coupling

hose

QTY

1

1

1

1

1

1

1

1

1

1

1

1

1

2

3

1

1

1

NO.

19

20

21

22

23

24

25

26

27

28

29

30

31

32

33

34

35

36

DESCRPTION

bolt M8X30

bolt M8x25

bolt M10x10

ball valve

O-ring

release valve part

bolt M8x10

ball valve

pump housing

filler

the filter retaining ring

bolt M4x16

reform bolt

O-ring

top hat

O-ring

oil plug bolt

O-ring

QTY

2

1

1

1

1

1

2

2

1

1

1

1

1

1

1

1

1

1

NO.

37

38

39

40

41

42

43

44

45

46

47

48

49

50

51

52

53

54

DESCRPTION

oil pipe member

washer

washer

ball valve

ball valve

spring

O-ring

oil plug bolt

ball valve

relief valve-spring base

relief valve spring

muffler

low pressure regulator spring

plastic cap

O-ring

spring

spring plunger

screw

QTY

1

1

1

2

3

2

2

2

2

1

1

1

1

1

2

1

1

1

13



CARE AND MAINTENANCE

1. When the body repair kit is not in use, the pump unit should be stored with the 

release valve open.

2. To check oil level, place the pump unit in level position. As indicated on the 

diagram opposite. Tighten the bleeder screw, if the oil is less, you can add the 

right amount of oil. Your jack was filled at the factory with high grade hydraulic 

oil only use approved oil.

3. Must tighten the bleeder screw for release air out before using. Close the 

bleeder screw when using.

4. After extensive use, the oil supply should be replaced to ensure longer 

equipment life. To drain remove the bleeder screw and open release valve. 

Ensure that no dirt gets into the system. Refill with approved jack oil, as 

paragraph 2.

14



TROUBLESHOOTING

15




